

Certificate of Analysis-COA

Shandong Sincere Chemical Co., LTD.

Produce Name: Guaiazulene Batch No. : GU-200201 Quantity: 300kg

Manufacture Date: 2020.02.06 Test Date:2020.02.27 Retest Date:2021.02.25

Test Items	Specification	Test Results
Appearance	Dark blue liquid or crystal	Conform
Identification	It show absorbance of maximum at 604-608nm	Conform
Freezing Point	$\geq 30^{\circ}\text{C}$	30.3°C
Water	$\leq 0.1\%$	0.02%
Residue on Ignition	$\leq 0.1\%$	0.04%
Purity (GC)	$\geq 99.9\%$	99.91%
Conclusion	All of the results conform to Enterprise standard	

Analyst: Liuli

Checker: Gaoxia

Q.C Director: Chengyan

